
Table of Contents 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - i - 

 
 
 
 
 
 

 

 
 

 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DISTRICT OF COLUMBIA WATER AND SEWER AUTHORITY’S 

WASTEWATER AND WATER SYSTEMS 
 
 

FINDINGS AND RECOMMENDATIONS 
 

 

 
FINAL REPORT 

 
 

 

 

 

 

 

 

 

 

Prepared by: 

 

 

 
 

 

July 9, 2013 



Table of Contents 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - ii - 

Table of Contents 
Section 1     Introduction ........................................................................................................................... 1 

1.1 Purpose ................................................................................................................................... 1 
[...]
200 miles upstream of Washington, D.C., is an Army Corps of Engineers’ owned and operated facility 

on the North Fork of the Potomac River. The impoundment has a capacity of 13.4 billion gallons of 

usable storage, which has been contracted for and can be shared by Washington Aqueduct, Fairfax 

Water, and WSSC. Because of its distance from the WMA water suppliers’ intakes, releases take more 

than a week to travel downstream during times of low flow (nine days is the current modeling travel 

time). Jennings Randolph Reservoir, the system’s largest reservoir, appears to be losing storage 

capacity due to sedimentation at a rate that is higher than estimated in the past.  

The Little Seneca Reservoir, located in Montgomery County, Maryland Little Seneca Reservoir, at a 

usable storage capacity of 3.8 billion gallons, is much smaller and closer to the area's water supply 

intakes and can be used to provide more immediate augmentation to the river, allowing for more-

efficient operation of Jennings Randolph Reservoir. The reservoir is located in Montgomery County, 

Maryland, and is owned by WSSC, with storage capacity being shared by Washington Aqueduct, 

Fairfax Water, and WSSC. Together, these two reservoirs, used as a system to ensure adequate river 

flows, can furnish more than 17 billion gallons of water to supplement naturally occurring flows in the 

Potomac. The Little Seneca Reservoir, located hydraulically within the WMA, is available to ‘fine tune’ 

the larger flows from the larger reservoirs.  This strategy allows a more conservative approach to 

upstream releases while maintaining the required minimum flows at the Little Falls dam. 

The Savage River Reservoir, with an estimated storage capacity of 6.3 bg, is used for water quality 

improvement, to provide flow for industrial processes, incidental flood control, and, historically, to dilute 

relatively acidic flows, which were experienced in the past, in the North Branch of the Potomac. These 

operations allow concurrent Savage releases during Jennings Randolph releases for water quality 

purposes. These concurrent Savage releases are also referred to as “matched” releases. 

3.3.3 2010 CO-OP Drought Operations 

The Section for Cooperative Water Supply Operations of the Interstate Commission on the Potomac 

River Basin (CO-OP) began in the early 1960s and has helped coordinate water supply operations of 

Washington Aqueduct, Fairfax Water, and WSSC during times of drought. 

Drought conditions in the summer and fall of 2010 caused flow in the Potomac River to fall to levels 

requiring augmentation from upstream reservoirs for the third time since establishment of the 



Section 3: Drinking Water Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 26 - 

cooperative system in the early 1980s. Reservoir releases were also required in 1999 and 2002. These 

releases were directed by ICPRB CO-OP based on existing and projected water demand, status of 

other reservoirs, and weather conditions. 

The Metropolitan Washington Council of Government’s (MWCOG) Metropolitan Washington Water 

Supply and Drought Awareness Response Plan: Potomac River System is a coordinated response 

plan for the region that details various triggers, actions, and messages for three different water 

restriction stages (Watch, Warning, and Emergency).  The Drought Coordination Committee (DCC), 

whose members consist of the Chief Administrative Officers from the 21 member governments of 

MWCOG, the general managers of area water utilities, water supply officials from the Maryland 

Department of the Environment and the Virginia Department of Environmental Quality, and ICPRB CO-

OP staff, declare each of three drought stages: Monitoring, warning and Emergency. The Emergency 

stage is declared when there is a 50 percent probability of not being able to meet water supply demands 

over the next month. 

Several flow forecasting tools were used during the drought operations to determine the need for 

releases from Jennings Randolph Reservoir and the need for load shifting (Fairfax Water and WSSC 

reliance on the Occoquan and Patuxent systems). On September 10, the nine-day flow forecasts 

prompted the CO-OP staff to request releases from the North Branch reservoirs to meet the 100 mgd 

environmental flow at Little Falls. During the drought operations, Jennings Randolph Reservoir water 

supply releases were first initiated on September 10 and continued until September 21. A second water 

supply release from the same reservoir was made on September 23 and 24. 

The 2010 drought operations were a substantiation of the efficacy of drought planning and coordination 

within WMA. Washington Aqueduct, Fairfax Water and WSSC have demonstrated the appropriate level 

of planning and coordination implementing measures to protect the quality and adequacy of water 

supplies. MWCOG has supported the drought task force. Beyond developing a public appreciation for 

the wise use of water, DCC has demonstrated that Washington Aqueduct will have sufficient water 

supply as part of the coordinated WMA water system planning. The 2010 Drought Operations 

demonstrated effective management and allocation of resources, identifying areas of improvement 

based on lesson learned. 

3.4 TREATMENT PROCESSES AND RELATED FACILITIES 

3.4.1 Raw Water Supply 

Raw water from the Potomac River flows by gravity from the Great Falls intake structure, upstream of 

the dam, via the aqueduct/conduit to a forebay adjacent, and prior, to the Dalecarlia Reservoir. The 

original facilities at the Great Falls Dam and Intake were built in 1869, with major renovations 

undertaken in 1969. The Great Falls Dam and Intake may supply a total of up to 217 mgd to the 

Dalecarlia Reservoir. 

In addition to the gravity flow from Great Falls, a second intake is at Little Falls, from where water is 

pumped directly to the Dalecarlia Reservoir. The Little Falls Pumping Station and Intake were built in 



Section 3: Drinking Water Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 27 - 

1958 and have the capacity to deliver 525 mgd of water to the Dalecarlia Reservoir.  See Exhibit 3-4 

below. 

 

 

3.4.2 Pretreatment Storage 

The Dalecarlia Reservoir is a 238 million gallon earthen basin that serves primarily as a pretreatment 

reservoir for both the Dalecarlia and McMillan water treatment plants. Retention of raw water in this 

reservoir allows some of the suspended solids to separate from the aqueous portion of the untreated 

water. Sediments retained in the Dalecarlia Reservoir are removed via a dredging system and conveyed 

to the Basin Recovery Facility. The Dalecarlia Reservoir transmits water by gravity feed to both the 

Dalecarlia Water Treatment Plant (Dalecarlia sedimentation basins) and the Georgetown Reservoir. 

3.4.3 Water Treatment 

The Dalecarlia Water Treatment Plant is the larger of Washington Aqueduct’s two water treatment 

plants. The original facility was built in 1928. The plant capacity was increased in the 1950s by the 

addition of two additional sedimentation basins, a 30-mg clear well, a 577-mgd finished water pumping 

station and additional filters. A new chemical building and an additional filter building were completed in 

1964. The plant currently has a capacity of 164 mgd, based on filtration rates of two gallons per minute 

per square foot (gpm/sf), and a maximum capacity of 264 mgd. Water from the Georgetown Reservoir 

Exhibit 3-4: Water Treatment Process 



Section 3: Drinking Water Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 28 - 

(sedimentation basins) is delivered to the McMillan Water Treatment Plant via the Washington City 

Tunnel. Originally constructed in 1905 as a slow sand filter plant, the McMillan WTP was replaced in 

1985 and is now a rapid sand filtration plant. This plant has a design capacity of 120 mg, based on a 

filter design rate of 4 gpm/sf, with a maximum capacity of 180 mgd. 

Both of these plants employ the following treatment technologies: 

Screening - On its way from the river to the Dalecarlia and McMillan treatment plants, raw water passes 

through a series of screens designed to remove debris such as twigs and leaves.  

Pre-sedimentation - While the water moves slowly through Dalecarlia Reservoir, much of the sand 

and silt settles to the bottom. 

Coagulation - A coagulant, aluminum sulfate (alum), is added to the water as it flows to sedimentation 

basins. Coagulants aid in the removal of suspended particles by causing them to consolidate and settle. 

Alum contains positively charged atoms called ions which attract the negatively charged particles 

suspended in water causing them to gather into clumps of particles heavy enough to settle.  

Flocculation - The water is gently stirred with large paddles to distribute the coagulant; this causes 

particles to combine and grow large and heavy enough to settle. This process takes approximately 25 

minutes. 

Sedimentation - The water flows into quiet sedimentation basins where the flocculated particles settle 

to the bottom. After about four hours, approximately 85 percent of the suspended material settles.  

Filtration - Water at the top of the basins flows to large gravity filters, where the water flows down 

through filter media consisting of layers of small pieces of hard coal (anthracite), sand, and gravel 

placed in the bottom of deep, concrete-walled boxes. Filtered water passes through to a collecting 

system underneath. 

Disinfection - Chlorine is added with precision equipment to kill pathogenic microscopic life such as 

bacteria or viruses. Ammonia can be then added. The chlorine and ammonia combine to form 

chloramine compounds. The concentration of chloramines in the water is closely monitored from the 

time it is added at the treatment plants to points near the farthest points of the distribution systems. 

In addition, orthophosphate is added to control corrosion in pipes, service lines, and household 

plumbing throughout the distribution system. This will be discussed further in the water distribution 

section. Fluoride, in the form of hydrofluorosilic acid, is added to reduce tooth decay, which is a common 

practice in public drinking water systems. Powdered activated carbon is occasionally used for taste and 

odor control, which is a safeguard against raw water quality fluctuations associated with a river supply.  

 

  



Section 3: Drinking Water Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 29 - 

3.4.4 Recent Improvements 

The Aqueduct identified projects for 

improvements to both the Dalecarlia and 

McMillan Treatment Plants. (Please see Exhibit 

3-5 below.)  The $110 million Basin Waste 

Recovery/Residuals Disposal project was 

completed and placed in service, officially, on 

November 22, 2012. This facility allows the 

Aqueduct to be in full compliance with the 

Federal Facilities Compliance Agreement, which 

eliminates discharges of solids to the Potomac 

River. The project generates 7-9 truckloads of 

residual solids per day transported to a permitted 

landfill for disposal.  The residuals disposal represents a major operating expense. An innovative 

feature is the return residuals pipeline to the Residuals Collection & Treatment Facility from the 

Georgetown Reservoirs. The dredged residuals are conveyed to the facility located at Dalecarlia via a 

pipeline installed within the much larger Georgetown Viaduct, which conveys raw water from the 

Dalecarlia Reservoir to the Georgetown reservoirs on its way to the McMillan Water Treatment Plant. In 

essence this pipe within a pipe allows a reverse flow of the concentrated solids. This trenchless 

technology approach was both a cost savings and a minimization of disruption to the public and the 

environment. 

Also, new chemical storage and handling facilities at both water treatment plants allow the Aqueduct to 

disinfect using sodium hypochloride (‘hypo’) vs. liquid chlorine. ‘Hypo’ is a much safer chemical to store 

and handle than gaseous/liquid chlorine. ‘Hypo’ also allows for a less intensive pH control system. The 

pH control system has been upgraded to accommodate the pH characteristics of hypo. This change in 

the treatment process was approved by United States Environmental Protection Agency (EPA) on 

December 11, 2009. The new chemical processes at both plants came on line between May 2010 and 

July 2011. The following chart depicts the timeline for the chemical upgrades: 

 

Exhibit 3-5: Timeline for Chemical Upgrades at Dalecarlia and McMillan WTPs 

Project Milestone Dalecarlia WTP McMillan WTP 

Initial Addition Of Caustic Soda May 10, 2011 May 18, 2011 

Substantial Completion Of Caustic Soda Addition Project July 2011 July 2011 

Initial Addition Of Sodium Hypochlorite  May 31, 2011 May 24, 2010 

Substantial Completion Of Sodium Hypochlorite Addition Project July 2011 July 2010 

Final Addition Of Gaseous Chlorine  July 6, 2011 June 21, 2010 

 

Inspections made in January 2013 for the purpose of this report found the new facilities to be operating 

effectively and safely. 



Section 3: Drinking Water Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 30 - 

Per Federal legislation and a 1997 memorandum of understanding between the Washington Aqueduct 

and Northern Virginia partners, oversight of the Aqueduct’s operations and CIP is shared between the 

partnership. DC Water purchases nearly 75 percent of the water produced by the Washington Aqueduct 

and thus contributes significantly to the Washington Aqueduct’s CIP. DC Water’s FY 2012 – FY 2021 

CIP budget includes $107 million dedicated to Washington to Aqueduct Projects. The Washington 

Aqueduct CIP projects in which DC Water participates are listed in Exhibit 3-6. 

 

Exhibit 3-6: DC Water’s Washington Aqueduct CIP Participation 

Washington 

Aqueduct Projects 
Recommended Improvements Cost Timeline 

WAD121 Basin Waste Recovery $98.1M Completed 

WAD122 Dalecarlia Pumping Station $7.9M Completion 

Oct 2017 

WAD123 Cabin John Bridge $0.913M Completion 

Oct 2015 

WAD126 McMillian WTP Improvements $26.3M Completion 

Oct 2017 

WAD 127 Appurtenant Transmission and Storage Facilities $45.2M Completion 

Oct 2017 

Wad128 Dalecarlia WTP Improvements $52.2M Completion 

Oct 2017 

Wad 130 Alternate Treatment Methods $1.2M Completion 

Oct 2017 

 

3.4.5 Permit Compliance 

The Aqueduct treats the surface water in accordance with EPA regulations. Existing Washington 
Aqueduct treatment processes are meeting or exceeding promulgated federal SDWA regulations, 
including physical, chemical, radiological, and bacteriological standards. The Aqueduct has taken 
necessary steps to exceed the requirements in the Enhanced Surface Water Treatment rule to ensure 
that turbidity is well below any level which could impact any cryptosporidium impact to the public as 
discussed further in the water Quality section.  

3.4.6 Future Regulatory Issues 

The Washington Aqueduct tracks emerging water quality issues and developments in regulations that 
could affect operations.  Continuing regulatory and public pressure to reduce levels of disinfection 
byproducts and detection of emerging parameters of concern in drinking water, such as PPCPs, have 
to be addressed with preliminary planning and funding.  

The Aqueduct participated in the USDA’s Pesticide Data Program, which included an occurrence study 

of about two dozen pharmaceuticals, in addition to dozens of pesticides, in raw and finished water. 

Participation in national studies improves the Aqueduct’s knowledge and understanding of 

pharmaceuticals and emerging contaminants in source and treated water to be in the forefront of 



Section 3: Drinking Water Systems 
[...]
sewer system. DC Water also monitors permitted commercial wastewater (domestic or industrial) 

haulers that discharge and dispose hauled wastewater to the BPAWTP. 

DC Water levies fees to cover the costs of DC Water’s pretreatment oversight activities. The 

pretreatment group provides permitting, sampling and inspections for designated Industrial Users of the 

wastewater system. These pretreatment fees include annual permitting and monitoring fees for 

industrial users and a permit fee for wastewater trucked or hauled to Blue Plains. 

New pretreatment rates and fees went into effect July 1, 2012.  Fees had not been updated since 2003. 

Exhibit 4.3-7 lists the updated fees. 

 

 

 

 

 

 

 

Air

Air

Air

From

collection

system
Influent

pumping
Influent

screens

Aerated grit

chambers

Secondary

reactors Secondary

sedimentation

basins
Nitrification/denitrification 

reactors
Nitrification/denitrificatio

n sedimentation basins

Filter influent pumps

Effluent 

filters

Disinfection 

tanks

Outfall 002

Gravity sludge 

thickening

Dissolved air 

flotation 

thickening

Thickened 

feed sludge Centrifuge 

dewatering
Lime stabilization

(mixer)

Land application 

or other uses

Lime

Dechlorination

Chlorination

Dechlorination

Chlorination

To Potomac river

Outfall 001

To Potomac river

Primary 

sedimentation tanks

Total Nitrogen Reduction

Liquid Process

Solid Process

Wet Weather



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 62 - 

Exhibit 4.3-7:  DC Water New Pretreatment Rates and Fees 

Classification New Permit Fee 

Industrial User Annual compliance fees: 
Permit Initial Fee 
Permit Renewal Fee 

 

$2,000.00 
$600.00 

Industrial User Annual compliance fees:  

Significant or Non-Significant Categorical Industrial User 
1 outfall 
2 or more outfalls 

 

$2,500.00 
$3,500.00 

Significant Non-Categorical Industrial User 
1 outfall 
2 or more outfalls 

 

$2,500.00 
$3,500.00 

Non-Significant Non-Categorical Industrial User 
1 outfall 
2 or more outfalls 

 

$550.00 
$700.00 

 

JMT reviewed the Annual Pretreatment Program Report -2012 which is submitted to EPA by DC Water.  

The metrics reported by DC Water indicate 51 Significant Industrial Users (SIUs) with current Control 

Documents with 55 facilities inspected in 2011.  Enforcement metrics indicate active control by DC 

Water.  DC Water reported one SIU in significant non-compliance for reporting discrepancies. The SIU 

is located in the WSSC service area.  JMT considers the pretreatment program to be managed and 

funded adequately. 

4.3.4 Condition Assessment and Planned Improvements 

DC Water has assessed BPAWTP facilities for conditions and rehabilitation needs. This information is 

used to initiate and/or prioritize projects within the 10-year rolling CIP. The 2013 Independent Consulting 

Engineer Assessment confirms the status of projects that have been completed and initiated since the 

2008 Assessment. The following paragraphs below integrate information obtained during DC Water 

personnel interviews, site inspections by JMT engineering staff and the DC Water FY2012 – FY2021 

CIP. 

A. LIQUID PROCESSING PROGRAM 

A.1 Preliminary Treatment Processes and Facilities 

The preliminary treatment process employed at Blue Plains includes:  

 Raw wastewater pumping 

 Screening 

 Grit removal 



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 63 - 

During preliminary treatment, incoming pumped raw wastewater is screened as it passes through 

coarse bar screens. Following screening, the wastewater is pumped to aerated grit chambers that 

accelerate the settling of grit for collection and disposal. While the heavier grit settles, lighter organic 

solids remain in suspension for removal later in the treatment process. Screened material and grit are 

collected and trucked to a permitted landfill for disposal. Following preliminary treatment, the effluent 

wastewater proceeds to primary treatment where more suspended solids and some BOD are removed. 

The preliminary processes are split between an Eastside and Westside. The Westside screens and grit 

removal facilities treat a constant 280 MGD during peak wet weather events. The Eastside screens and 

grit removal facilities are dedicated to treating up to 900 MGD during peak wet weather events. The 

strategy behind why the flow isn’t divided more evenly between the sides is that staff can largely ignore 

the Westside and focus intently on treating peak flows on the Eastside.    

Condition Assessment 

DC Water has completed or will soon complete several projects to remedy the poor condition of the 

screening system, influent and effluent sluice gates, screens, and screening conveyance reported in the 

2008 Assessment. Exhibit A-1 provides a tabular list of those projects and their status. 

Exhibit A-1: Preliminary Treatment Processes and Facilities CIP projects 

Project ID Project Title Cost Timeline 

TM Influent Screen Facility – New Fine Screens $39.1M Completed 

TF Grit Chamber Building 1 & 2 – New grit removal 

systems, conveyance and loading systems, and odor 

control systems. 

$70.6M Completion Expected Mar 

2014 

UD Raw Wastewater Pump Station #1 – Rehabilitate 

pumps and related pumping equipment. 
$15.7M Completion Expected Dec 

2013 

IX Headworks HVAC Rehab. $366K Completion Expected July 

2013 

BV Raw Wastewater Pump Station 2 Upgrades – upgrade 

vacuum priming, dewatering systems and automatic 

pump controls. 

$27.5M FY 2016, Construction Starts 

BP Structural and Architectural Upgrade of Grit Building 

(Phase II) 
$5.4M FY 2015, Design Started 

 

The current state of Preliminary Treatment Processes and Facilities was provided during an interview on 

March 8, 2013 and inspection on April 10, 2013. There were no improvement needs observed or 

discussed.  

With the improvements constructed on the preliminary treatment facilities completed, there are no 

anticipated projects needed to improve or maintain process operations or building systems. One recent 

improvement (not included in the aforementioned projects) was a modification to the highly corrosive grit 

facility exhaust. The ventilation exhaust duct discharge location was relocated from ground level 

between the “eastside” screen and grit buildings to a point over the grit facility roof. The relocation was 



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 64 - 

required because the metal building components were experiencing accelerated corrosion. JMT 

anticipates that the duct reconfiguration should eliminate the issue. 

Senior BPAWTP staff members anticipate that the preliminary facilities will be more than sufficient in 

meeting operational needs for the next 10-15 years. Moreover, they are currently working on a plant-

wide odor control master plan which will focus on the preliminary treatment facilities. A new project in 

the next 5-7 years may be implemented to improve odor control emanating from the screening and grit 

facilities.  

A new, smaller parts warehouse is being constructed. That facility is smaller because the Plant 

anticipates going to a just-in-time (JIT) parts procurement system that does not require nearly as much 

space.  

A.2  D.C. Clean Rivers Preliminary Treatment Processes and Facilities 

D.C. Clean Rivers is constructing two very large shafts within the BPAWTP fences. These shafts will be 

used for Blue Plains Tunnel construction and Tunnel Boring Machine (TBM) placement and extraction. 

When the Blue Plains Tunnel is complete and the TBM has been extracted, the shafts will be equipped 

with a large pumping station and screening/degriting facilities (Design-Build Team currently undergoing 

selection and award). When these facilities are completed and operating, they will become part of the 

BPAWTP Liquid Treatment Processes. Future Independent Consulting Engineer Assessments will 

include these facilities under this chapter dedicated to the BPAWTP Liquid Treatment Processes. For 

the 2013 Independent Consulting Engineer Assessment, the Preliminary Treatment Processes for the 

Blue Plains Tunnel will be included in Chapter 5 dedicated to the D.C. Clean Rivers program. Exhibit A-

2 details the Clean Rivers preliminary treatment CIP project. 

Exhibit A-2: Clean Rivers Preliminary Treatment CIP Project 

 

A.3. Primary Treatment Processes and Facilities 

The primary treatment processes and facilities are designed and constructed to remove particles from 

wastewater by exploiting the differences in density between the particles and water.  The primary 

treatment processes and facilities at Blue Plains include oils/grease/scum separation and primary 

sedimentation. 

Two separated primary treatment “trains” are in use at Blue Plains and are designated as the West side 

primary process and an East-side primary process; which combined totals 36 primary sedimentation 

tanks. Each tank is equipped with solids collection rakes to collect denser, settled wastewater solids. 

Scum skimming devices are used in each basin to collect the lighter, floatables from the wastewater 

surface. To enhance the settling properties of wastewater suspended solids, metal salts are added to 

Preliminary 

Treatment Facility 
Recommended Improvements Cost Timeline 

E8 (TN/WW) Enhanced Clarification Facility – Grit Removal and 

Screening Treats Excess Flow Stored in Wet 

Weather Tunnels 

$224M Completion 

Expected Nov 

2018 



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 65 - 

enhance coagulation of suspended solids. Adding metal salts, such as Ferric Chloride, has the added 

benefit of precipitating phosphorous from the wastewater. Phosphorus removal is a requirement of the 

Blue Plains NPDES discharge permit. Following primary treatment, the effluent is conveyed to the 

secondary treatment processes where biological processes reduce the BOD in wastewater.  Primary 

solids (or sludge) settled in the primary sedimentation tanks are pumped to degriting facilities. Following 

primary sludge degriting, the sludge is then pumped to the gravity thickeners and combined with other 

sludges produced throughout Blue Plains for treatment.  See the section on Solids/Biosolids Treatment 

Facilities for description of the solids treatment processes. 

Condition Assessment 

DC Water will soon complete projects that will continue to improve the condition of the primary 

sedimentation basins. Exhibit A-3 provides a tabular list of those projects and their status. 

Exhibit A-3: Primary Treatment and Facilities CIP projects 

Project ID Project Title Cost Timeline 

TN Primary Treatment Facility – Replaced Clarifier 

Mechanisms 
$38.7M Completion Expected 

Nov 2013 

BQ Primary Treatment Facilities Phase II–Structural 

Repairs to Sedimentation Basins (Phase II) 
$14.6M Design Starts FY 2015  

 

The current state of Primary Treatment Processes and Facilities was provided during an interview on 

March 8, 2013. There were no improvement needs observed or discussed. 

The structural repairs to the Sedimentation Basins (Project BQ) were described primarily as a basin 

sidewalk replacement project. The basins themselves were described as structurally sound. The 

sedimentation basins (as well as other Liquid Processing Facilities) are anticipated to work more 

efficiently in the near future when peak flows will be reduced by CSO LTCP projects coming online.  

Senior BPAWTP staff anticipates that the preliminary facilities will be in excellent operational order for 

the next 10-15 years. 

A.4  Secondary Treatment Processes and Facilities 
The secondary treatment facilities include: 

 Step-feed Aeration Basins (Reactors)  Secondary Sedimentation Basins 

 Activated Sludge Return System  Waste Sludge Pumping System 

 Secondary Blower Facility  

Secondary treatment begins as a biological wastewater treatment process that converts dissolved or 

suspended materials into relatively dense flocs that can be separated and settled from the water being 

treated. Blue Plains uses a modified-aeration step-feed activated sludge process that produces a 

wastewater mixed liquor that flows to the secondary sedimentation basins for settling and separation. 

Oxygen is supplied to each reactor to support growth of microorganisms which biological act to 

consume suspended and dissolved wastes from the wastewater. The secondary treatment process is 



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 66 - 

an important step to remove the majority of BOD and remaining suspended solids from wastewater to 

meet Blue Plains’ NPDES Permit. 

The secondary treatment process is divided into a West process train and an East process train, each 

receiving effluent from the respective West and East side primary sedimentation basin trains. The 

settled mixed liquor in the secondary sedimentation basins constitutes a sludge that is pumped to two 

different locations. A large percentage of the pumped sludge (activated sludge) is recycled back to the 

reactors with the goal to maintain a desirable concentration of microorganisms. The smaller, remaining 

percentage of sludge (waste sludge) is pumped to the plant’s dissolved air flotation thickeners for 

treatment and disposal. See the section on Solids/Biosolids Treatment Facilities for description of the 

solids treatment processes. 

Condition Assessment 

DC Water will soon complete projects that will remedy some of the structural and mechanical 

components of the secondary treatment facilities as reported in the 2008 Assessment. Exhibit A-4 

provides a tabular list of those projects. 

Exhibit A-4: Secondary Treatment Process and Facilities CIP Projects 

Project ID Project Title Cost Timeline 

TO Secondary Treatment Facilities – Structural 

rehabilitation of West basins 1-12, improvements to 

scum and solids collection equipment (all 24 basins), 

overflow troughs and weirs were replaced. 

$70.6M Completion Expected 

Nov 2013 

BI Enhanced Nitrogen Removal North – Installs new fine 

bubble diffusers in the Secondary Treatment Process. 
$71.9M Completion Expected 

Sep 2016 

 

The current state of Secondary Treatment Processes and Facilities was provided during an interview on 

March 8, 2013. Exhibit A-5 details interview observations and recommendations.  

 

 

 

 

 

 

 

 

 



Section 4: Wastewater Systems 

Independent Engineering Inspection of DC WATER’s Wastewater and Water Systems - 67 - 

Exhibit A-5: Secondary Inspection 

Secondary Treatment Facility Recommended Improvements 

Secondary Aeration Basins (Reactors) – West Side  No Needs Observed or Discussed. 

Secondary Aeration Basins (Reactors) – East Side  No Needs Observed or Discussed. 

Secondary Sedimentation Basins – West Side  Improvements recently completed. No additional 

Improvements Discussed or Observed. 

Secondary Sedimentation Basins – East Side  Improvements recently completed. No additional 

Improvements Discussed or Observed. 

Secondary Return Sludge Pumping Station  No Needs Observed or Discussed. 

Secondary Waste Sludge Pumping Station  No Needs Observed or Discussed. 

Blower Facilities  Aeration is currently being provided by 6 blowers 

installed in the 1960’s and 2 blowers installed in the 

1970’s. Although they are currently operating without 

incident and are in great condition, consideration 

should be made for their replacement in the near 

future. 

Scum Handling Facilities  No Needs Observed or Discussed. 

 

Project BI – Plant-wide fine bubble aerator project will not be implemented in the secondary aeration 

basins because it was determined that the mixed liquor characteristics had low alphas. The alpha value 